
        EVALUATION OF WASTE TIRE CRUMB RUBBER AND 

DEWATERED SLUDGES AS ADSORBENTS OF HEAVY 

METALS IONS IN THE MIRADERO WATER TREATMENT 

PLANT AT MAYAGUEZ, PUERTO RICO 
by 

 

Joel Lugo Rosa 

 

A project submitted in partial fulfillment of the requirements for the degree of 

 

MASTER OF ENGINEERING 

in 

CIVIL ENGINEERING 

 

UNIVERSITY OF PUERTO RICO 

MAYAGÜEZ CAMPUS 

2014 
Approved by: 

 

________________________________ 
Félix R. Román, PhD  
Member, Graduate Committee 

__________________ 
Date 

 
________________________________ 
Jorge Rivera Santos, PhD 
Member, Graduate Committee 

 
__________________ 
Date 

 
________________________________ 
José Perdomo, PhD 
Member, Graduate Committee 
[...]
because they are typically small in size. 

 

Taste of the purified water is another distinct advantage. Reverse osmosis removes dissolved 

minerals and other contaminants that cause water to smell unpleasant, taste poorly and take on 

unusual colors. Removal of dissolved minerals, metals and other particles benefits plumbing 

systems. There is nothing in the water to corrode pipes or collect as sediment. 

 

Reverse osmosis treatments require an enormous amount of water. Such systems typically return 

as little as 5 to 15 percent of the water pushed through the system, which means it also takes a 

long time to properly treat the water. What's left then exits the system as wastewater. This 

amount of wastewater can burden home septic systems. Water entering the reverse osmosis 

system should also be free of bacteria. While reverse osmosis systems do remove nearly all 

microorganisms, the risk of contamination through tiny leaks or deteriorating parts is prevented.  

 

3.4 Nanofiltration 

Nanofiltration is defined as relatively recent membrane filtration process used most often with 

low total dissolved solids water such as surface water and fresh groundwater, with the purpose of 

softening and removal of disinfection by-product precursors such as natural organic matter and 

synthetic organic matter. 

Nanofiltration is recommended for the removal of heavy metals, but it is a very expensive 

process. This process has the capability to reject particles as small as 0.001 μm and operating 

pressure between 75 – 250 psig (Weber, 1972). nanofiltration is used for the removal of selected 

dissolved constituents from wastewater. Also, nanofiltration can remove bacteria and viruses. 

The type of membrane used in nanofiltration process is in a spiral-wound configuration. The 

main advantage is a production of high water quality. The only disadvantages using 

nanofiltration is a biofouling problem. Biofouling is the deposition and accumulation of 

biological constituents contained in the influent water on the surface of the membrane. 

 



14 

 

The advantage of nanofiltration is that it is an effective method of treating water that cannot be 

treated using conventional treatment methods. A disadvantage concerning nanofiltration is that it 

removes a number of healthy minerals from water, in addition to the harmful minerals and 

particles. The removal of these minerals, including calcium and magnesium, can actually make 

water unhealthy, especially for people with inadequate diets and people who live in hot climates, 

as water can provide these necessary minerals. The addition of calcium and magnesium, as 

described above, can resolve these concerns. 

 

3.5 Electrodialysis, ED 

Electrodialysis is defined as a process by which ionized materials dissolved in a liquid, such as 

the anions and cations of dissolved salts, are moved across a membrane by the application of an 

electric field, separating them from liquids or ions of opposite charge. 

 

The Electrodialysis process can be used for heavy metals removal. In the Electrodialysis process, 

ionic components of a solution are separated through the use of semipermeable ion – selective 

membranes. Application of an electrical potential between the two electrodes causes an electric 

current to pass through the solution, which in turn causes a migration of cations toward the 

negative electrode and a migration of anions toward the positive electrode. Water is pumped 

through the membranes, which are separated by spacers and assembled into stacks.  

 

Usually the electrodialysis membrane is porous, sheetlike, and made of synthetic ion exchange 

resin. Dissolved solids or heavy metals removal vary with the wastewater temperature, amounts 

of electrical current passed, type and amounts of ions, wastewater flow rates and number and 

configurations of stages.  

 

The electrodialysis process may be operated in either a continuous or a batch mode. A portion of 

the concentrate stream is recycled to maintain nearly equal flow rates and pressures on both sides 

of each membrane. Electrodialysis process requires pre-treatment processes like activated 

carbon, chemical precipitation and multimedia filtration to reduce fouling. One application using 

electrodialysis, is the electroextraction methodology where heavy metals from diluted solutions 

was achieved by continuous electro permutation combining ion exchanges resins and 

membranes. Finally, electrodialysis can separate a waste influent containing 1000-5000 mg/l 



15 

 

inorganic salts into a dilute effluent that contains 100-500 mg/L salts (Environmental Protection 

Agency, EPA, 2007). Some disadvantages are high power requirements, variable current density, 

plugging, and equipment limitations. 

Some advantages of electrodyalisis are:  

 When brackish water is desalted by ED system, the product water needs only limited pre-

treatment. Typically only chlorination for disinfection is required. 

 Because ED system removes only ionized species, it is particularly suitable for separating 

non-ionized from ionized components. 

 Osmotic pressure is not a factor in ED system, so the pressure can be used for 

concentrating salt solutions to 20% or higher. 

 Some disadvantages are: 

 Organic matter, colloids and SiO2 are not removed by ED system. 

 Feed water pre-treatment is necessary to prevent ED stacks fouling. 

 Elaborate controls are required, and keeping them at optimum condition ca be difficult. 

 Selection of materials of construction for membranes and stack is important to ensure 

compatibility with the feed stream. 

3.6 Ion Exchange 

 
Ion Exchange is a process in which ions of a given species are displaced from an insoluble 

exchange material by ions of a different species in solution. Ion Exchange has been used in 

wastewater applications for the removal of nitrogen, heavy metals, and total dissolved solids. 

High metal concentrations also can be found in leachate from landfills and stormwater runoff, for 

which ion exchange can be effectively applied.  

 

The economic feasibility of using Ion Exchange processes for metal removal greatly improves 

when the process is used for the removal and recovery of valuable metals. Otherwise, the process 

is very expensive. Materials used for the exchange of metals include zeolites, weak and strong 



16 

 

anion and cation resins, chelating resins, and microbial and plant biomass. Resins are typically 

spherical in shape and range from 20-40 mesh (0.8 to 0.4 mm) (Lester et al., 1983).  

 

Other materials used as ion-exchange resins are represented by several types of polymers; that is 

composed of a large number of bonded molecules (American Water Works Association, 

AWWA, 1990). Ion Exchange process is highly pH-dependent and upon selectivity coefficient.  

Cationic and Anionic resins prefer some metals over others. These resins prefer ions of higher 

valence, small solvated volume and ions with greater ability to polarize (Otero et al., 2008); for 

example, the selectivity coefficient for Zinc, Copper, and Lead are 3.5, 3.8, and 9.9, respectively 

(Environmental Protection Agency, EPA, 2002). Ion Exchange is more likely to remove Lead, 

but less likely to remove Zinc.  

 

Most metals bind better at higher pH, due to less competition from protons for adsorption sites. 

The presence of oxidants, particles, solvent, and polymers may affect the performance of Ion 

Exchange resins (Environmental Protection Agency, EPA, 2002).  

Some advantages of the ion exchange route are:  

 Removes dissolved inorganics effectively 

 Regenerable (service deionization) 

 Relatively inexpensive initial capital investment 

In turn, some disadvantages are: 

 Does not effectively remove particles, pyrogens or bacteria 

 DI (Deionization) beds can generate resin particles and culture bacteria 

 High operating costs over long-term 

 

3.7 Biological Removal Process 
 

Metal removal in biological treatment processes is achieved mainly by adsorption. 

Microorganisms combine with metals and adsorb them to the cell surfaces because of 



17 

 

interactions between the metal ions and the negatively charged microbial surfaces 

(Environmental Protection Agency, EPA, 2002). Also, metals can be absorbed by protein 

materials in the biological cell. The removal of metals in biological processes fit adsorption 

characteristics of the Freundlich Isotherm Model. The ranges of metals removal are between 50-

98 percent (EnvironmentalProtection Agency, EPA, 2002).  

 



18 

 

4 TECHNICAL BACKGROUND 

4.1Miradero Water Treatment Plant Description 

Miradero Water Treatment Plant is the principal source of potable water that supply to west 

region of Puerto Rico mostly to the cities of Mayagüez, Añasco, Hormigueros, Rincón, Moca, 

and Cabo Rojo. The facility receives raw waters from Rio Grande de Añasco and Cañas rivers.  

The influent is treated with an aluminum chlorhydrate solution (GC 850) that acts as a primary 

coagulant and gaseous chlorine before entering the flocculation and sedimentation process. The 

supernatant (overflow) solution passes through bed-type filters (anthracite and sand beds). 

Finally, waters receive disinfection using gaseous chlorine and storage in a 2.0 MG tank, then 

distributed to several towns mentioned above. The Plant has a design capacity to treat 20 MGD  

This plant is located in the West Region of the island according with U.S.G:S coordinates, the 

latitude 18° 13´ 42” N and 67° 08´ 29” (Mayagüez, P.R.). The specific location is in road PR 108 

km 3.0 

In the Figure 2, the location of the facility are shown. 

 

 

Figure 2. Location of the Miradero Water Treatment Plant in western Puerto Rico 

 

4.2 Water Treatment Process Description 

The water treatment plant is equipped with a conventional treatment system containing 

coagulation, settling, and filtration operations. Figure 3 presents an aerial photo with the plant’s 

components.  

 



19 

 

Sludge is removed from the settling operation and is generated during filter backwash. Filter 

backwash operations occur once a day for each filter unit, generating approximately 240,000 

gallons of backwash wastewaters.  

 

The Miradero WTP is equipped with a Sludge Handling System (SHS). Sludge from either 

settling or filter backwash flow to the thickener, which works as a holding or equalization tank. 

The thickening operation separates the incoming sludge into a more concentrated bottom stream 

that is pumped to the drying beds, whenever the torque on the mixing system reaches the limit 

value. Three 750 gpm pumps are used for feeding the drying beds from the thickener #1.  

 

The supernatant stream from the thickener #1 is pumped to thickener #2 by two 450 gpm 

centrifugal pumps. The clarifier receives supernatant from the thickener, and is designed to 

control turbidity in the liquids to be discharged. Note that since the thickener works as an 

equalization tank, the quality of its supernatant is not homogeneous and compliance cannot be 

assured at all times, making necessary the use of the clarifier. Supernatant from the clarifier is 

discharged to the Pitillos Creek and is subject to NPDES permit requirements. Sludge collected 

in the thickener #2 is returned to the thickener #1. 

 

The vacuum assisted drying beds (VADB) receive the bottom flow from the thickener #1. Three 

beds are available and, therefore, one bed is filled a day on the average process. Vacuum is 

provided by three pumps. The solids from drying are collected on a daily basis and stored for 

disposal in a landfill. The liquid extracted from the beds is returned to the thickener. No 

disinfection of discharged liquids is conducted prior to the discharge. 

 

 

 



20 

 

 

Figure 3. Miradero Water Treatment Plant aerial photo 

 

Liquids discharged from the SHS at the Miradero WTP have presented excessive values of Zinc, 

Lead, and Copper in the past. The SHS, as currently implemented, has no capabilities to remove 

metals, and additional processing is required to address such limitation. The regulations included 

in NPDES allow maximum concentrations of 1.8 ppb, 8.0 ppb and 50 ppb for Lead, Copper, and 

Zinc, respectively. Figure 4 shows the actual Miradero Plant Sludge Handling Flow-sheet 

 

North 

Thickener Tank #1 Sedimentation Tanks Drying Beds 

Backwash Tank 

Filters 

Chemical Room 

Thickener Tank #2 

New 2.0 MGD 

Storage Tank 



21 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

M

Thickener #1

Pumps Station

P
it
il
lo

 C
re

e
k

n

GC 850

M

Pumps Station

From Filters and 

Sedimentation 

Tanks

n

GC 90

Thickener #2

Drying Beds

To Landfill

1

2

3

Existing Plant

4

To Thickener #1

(Polymer) 

 

Figure 4. Actual Miradero Plant: Sludge Handling Flow-sheet 

 



4.2.1  Sludge Treatment System Characteristics 

4.2.1.a Thickener 

The thickener receives backwash wastewater from the filtration units and sludge from the Sludge 

Treatment System clarifier. It may also receive sludge from the sedimentation tanks during 

cleaning operations.  

 

The main dimensions and parameters of the thickener: 

 Diameter: 90 ft 

 Height: 28 ft 

 Volume: 1.3 MG 

 Average Inflow: 275,000 gpd (backwash only) 

 Settling area: 6,291 ft
2
 

 Average Retention time: 5 days 

 Overflow rate: 0.24 ft/h 

 Capacity of pumps to discharge supernatant: 450 gpm 

 Time to discharge the volume of supernatant generated in one day of operation: 12 hours 

 

The thickener presented on Figure 5, discharges sludge to the dryings beds and supernatant to the 

clarifier. The sedimentation tanks are cleaned for period of three months, generating 1.23 MG of 

sludge for the four smaller sedimentation tanks and 3 MG for the bigger ones. 

 



 

 

 

 

23 

 

 

Figure 5. Miradero Water Treatment Plant Thickener 

 

4.2 .1.b Thickener #2 

The thickener #2 receives supernatant from the thickener #1. The main dimensions and 

parameters of the thickener #2 are: 

 

 Diameter: 31 ft 

 Height: 12 ft 

 Volume: 58,000 gallons 

 Average inflow: 240,000 gpd 

 Average Retention time: 5.8 hours 

 Settling area: 755 ft
2
 

 Overflow rate (based on daily inflow): 2.03 ft/h 

 Overflow rate based on pumped flow: 4.78 ft/h 

 

The thickener #2 discharge sludge back to the thickener #1 and supernatant to discharge point in 

Pitillos creek. Figure 6 shows Miradero WTP clarifier. 

 



 

 

 

 

24 

 

 

Figure 6. Miradero Water Treatment Plant Clarifier 

 

4.2.1.c Drying Beds 

The Sludge Treatment System is equipped with three vacuum assisted drying beds units, for a 

total of 2,656 ft
2
. Each drying beds may receive the equivalent of 12 inches of dewatered sludge 

per cycle. The main dimensions and parameters of the drying beds are: 

 

 Average inflow: 25,000 gpd 

 Total bed surface area (3 beds): 2,656 ft
2
 

 Drying Cycle: 3 days 

 

Dewatered sludge is mechanically removed and stored in a 20 yd
3
 container for disposal. 

Leachate from drying beds return to the Thickener. The Figure 7 show the Miradero WTP 

Drying Beds. 

 



 

 

 

 

25 

 

 

Figure 7. Miradero Water Treatment Plant Drying Beds 
 

4.3 Metal Concentrations Discharge  

The Miradero Water Treatment Plant has NPDES permit that allows discharging all washwater 

from the Sedimentation Tank and Filters to the Pitillos Creek. The studied data have a ten years 

period. Before 2001, the Plant discharges the washwater without treatment to remove sludge. 

After 2001, PRASA built the sludge treatment using a Drying Bed Process. The conventional 

sludge treatment system consists in remove suspended solids from the washwater using physical 

process. The process does not have the capability to remove heavy metals. Tables 3 and 4 show 

the average concentrations of heavy metals between 1998 and 2008, respectively. The main 